VRl B

BRUSH ROLL ASM

01

2019.05.14


BNT
包含审批日期的图章


FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G HE | | HHEHS 45 2R G HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300561 Support Fm 1 29 430411 Adjusting washer ViR Sy 2
2 300581 Support Fa 1 30 650121 O-ring 28X2.65 OJE[# 28X2.65 1
3 211401 Bushing = 2 31 640161 Plain parallel key 5X20 P-4t 5X20 1
4 300571 Support S 1 32 600441 Cup head square neck bolt M8X30 2[5 3k 77 S M8X30 1
5 440151 Pulley A 1 33 632031 Plain L washer 6 IR 6 2
6 660051 Deep groove ball bearing 6003 PRIEER 7K 6003 5 34 630041 Spring lock washer 6 W6 7
7 400421 Bushing = 3 35 601431 Hex head bolt M6X12 AN IRRE MBX12 2
8 400441 Bushing = 1 36 632041 Plain L washer 8 InRP# 8 5
9 330431 Motor support FML S 48 1 37 630051 Spring lock washer 8 W8 7
10 300591 Support Y 1 38 601621 Hex head bolt M8X20 A7 SRR M8X20 4
11 440111 Coupling esh e 1 39 633031 Plain XL washer 8 Hr KP4 8 1
12 440121 Pulley e i 1 40 633041 Plain XL washer 10 KT 10 1
13 660091 Deep groove ball bearing 6004 TRV ER B 6004 1 41 630061 Spring lock washer 10 10 1
14 242061 Cylindrical brush b 3l 1 42 601861 Hex head bolt M10X40 AN S8R M10X40 1
15 440131 Pulley i 1 43 632051 Plain L washer 10 RSP 10 8
16 660041 Deep groove ball bearing 6202 TRIGERER 6202 1 44 601641 Hex head bolt M8X30 AN FIE RS M8X30 2
17 400471 Spacer [ 1 45 601841 Hex head bolt M10X30 HR7S IR RE M10X30 1
18 400451 Spacer [ 1 46 620061 Hex lock nut M10 7N ABEIEEE M10 4
19 430431 Stud WA 1 47 615651 Hex socket CTSK head screw M10X35 |4 75T k124] M10X35 2
20 700271 Motor HL AL 1 48 631051 Plain washer 8 P8 5
21 440141 Pulley J e 1 49 622051 Hex thin nut M8 SRR M8 2
22 430371 Spacer = 1 50 621051 Hex nut M8 N FIERE M8 5
23 520091 Dumper AR 1 51 620051 Hex lock nut M8 7N B IERE M8 3
24 670111 Belt Fe s 1 52 601701 Hex head bolt M8X60 Hh7S F i AE MBX60 1
25 670101 Belt s 1 53 633021 Plain XL washer 6 R 6 1
26 360261 Spring a1 5 1 54 631041 Plain washer 6 P 6 4
27 210431 Wing nut M8 RIVIEEE M8 1 55 601451 Hex head bolt M6X20 HRIS F I8 M6X20 5
28 211531 Plug RSk 1 56 640251 Retaining ring 35 FLAH4E 35 2




FRAME ASM

ghg
jmy
=]

1




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300681 Frame JE 1 29 601631 Hex head bolt M8X25 AN FIERE MBX25 4
2 550082 Main wheel T 2 30 600231 Cup head square neck bolt M6X20 Fe [ Sk 77 g MEX20 6
3 400241 Bushing = 2 31 631041 Plain washer 6 6 31
4 410261 Shaft L 1 32 620041 Hex lock nut M6 ANFBHRIE R M6 29
5 300601 Protection B3P FL 1 33 600221 Cup head square neck bolt M6X16 Fe [ Sk 7 g MEX16 8
6 430421 Stud 2k 3 34 632031 Plain L washer 6 IR 6 12
7 430411 Ajusting washer VRS Y 2 35 630041 Spring lock washer 6 6 7
8 250481 Guard EETT 1 36 601431 Hex head bolt M6X12 AN FIERE MBX12 4
9 250461 Guard EETT 1 37 632041 Plain L washer 8 kP 8 8
10 211191 Dust cover By 2B 5 2 38 620051 Hex lock nut M8 75 F VR IERE M8 7
11 300641 Axle Lo 1 39 600241 Cup head square neck bolt M6X25 2[5 Sk 7 SR A MBX25 6
12 330421 Cover R 1 40 631051 Plain washer 8 Tk 8 18
13 250471 Guard EET)T 1 41 601621 Hex head bolt M8X20 A7 IR M8X20 6
14 330471 Blade JEAR 2 42 601681 Hex head bolt M8X50 Hh7S A M8X50 4
15 330451 Blade JEAR 1 43 621051 Hex nut M8 NFIEEE M8 7
16 330461 Blade JEAR 1 44 601671 Hex head bolt M8X45 SIS RS MBX45 2
17 210231 Pivot Block etk 4 45 601501 Hex head bolt M6X45 AN FHIERE M6X45 4
18 300631 Lever FLAT 1 46 601651 Hex head bolt M8X35 AN FIERE MBX35 1
19 300621 Support i 1 47 614411 Hex socket head cap screw M8X16 7S F B A SR 24T MBX 16 2
20 250451 Guard EETT 1 48 601441 Hex head bolt M6X16 AN IR M6X16 4
21 211441 Wing stud HILET M6 2 49 616421 Hex socket button head screw M8X20 | 97~ -F B Sk 24T M8X20 4
22 310671 Support R 1
23 770061 Headlight LED LEDKAT 2
24 300731 Light support KT S 4 2
25 710251 Horn DC24V ww\ DC24V 1
26 640281 E ring 15 E-R¥ 15 2
27 633031 Plain XL washer 8 TR 8 2
28 630051 Spring lock washer 8 HE 8 8




03

TRACTION ASM

ra
A




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300511 Traction frame LIPS 1 29 601441 Hex head bolt M6X16 HPTSAIRRE MEX16 2
2 300771 Plaque SR 1 30 630041 Spring lock washer 6 T 6 5
3 300461 Brake plate kY 1 31 631041 Plain washer 6 Fik 6 2
4 330251 Plaque SCHERR 1 32 632041 Plain L washer 8 IR 8 3
5 700311 Traction motor AT HHL 1 33 601641 Hex head bolt M8X30 HPTS A IR MBX30 1
6 440071 Pinion R 1 34 621051 Hex nut M8 INFIIEEE M8 2
7 660101 Bearing UCFL204 Hh7& UCFL204 2 35 601451 Hex head bolt M6X20 HR7S H B M6X20 3
8 410191 Traction shaft UK 1 36 632031 Plain L washer 6 mRF 6 3
9 420031 Bearing mount 7 Je 1 37 614641 Hex socket head cap screw M10X30 PR 7S f B A Sk R 4T M10X30 4
10 420041 Bearing mount Al 7 Je 1 38 601841 Hex head bolt M10X30 HPIS A IRRE M10X30 6
11 660071 Deep groove ball bearing 6010 PRV ERE7K 6010 2 39 630061 Spring lock washer 10 R 10 6
12 400341 Spacer (TS 1 40 631061 Plain washer 10 T 10 6
13 360311 Spring S 1 41 614521 Hex socket-head cap screw M8X70 WS A B A SR MR ET MBXT0 4
14 440061 Steering pinion Lz mEac ity 1 42 600441 Cup head square neck bolt M8X30 e 17 3k 77 g RS MB8X30 1
15 550052 Traction wheel UK 4 1 43 616431 Hex socket button head screw M8X25 | P75 #1171 Sk 24T M8X25 1
16 260061 Cover Fn 1
17 211121 Spacer I o} £ 3
18 670121 Chain 08B-1 T4k 08B-1 1
19 211181 Dust cover B2 i 1
20 640311 Plain parallel key 6X20 T8 6X20 1
21 640191 Plain parallel key 6X50 T8 6X50 1
22 602041 Hex head bolt M12X35 AT AIRRE M12X35 4
23 631071 Plain washer 12 PR 12 4
24 620071 Hex lock nut M12 IS F VR IERE M12 4
25 601631 Hex head bolt M8X25 HETSFIRRE MBX25 3
26 633031 Plain XL washer 8 TR 8 2
27 630051 Spring lock washer 8 W 8 7
28 615241 Hex socket CTSK head screw M6X16 |75 fATLLIZ4T M6X16 2




RIGHT SIDE BRUSH ASM

EEpub PSR




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300661 Support S 1 29 630051 Spring lock washer 8 T8 1
2 300651 Support P& 1 30 601621 Hex head bolt M8X20 HPIS F g M8X20 1
3 700301 Gear motor IS AL 1 31 621051 Hex nut M8 INHIIEERE M8 1
4 420071 Flange 2 1
5 300811 Support P& 1
6 640121 Fork G8X16 MBSk G8X16 1
7 640131 Pin SP8X16 <411 SP8X16 1
8 360291 Spring i 1
9 330561 Special washer FERRER 1
10 210431 Wing nut M8 FRIBIERE M8 1
11 430441 Stud WA 1
12 400461 Bushing S 4
13 211411 Side brush 21l 1
14 640171 Plain parallel key 5X25 P4 5X25 1
15 640181 Plain parallel key 5X30 “F4 5X30 2
16 632051 Plain L washer 10 IR 10 2
17 601841 Hex head bolt M10X30 HhIS AR M10X30 1
18 620061 Hex lock nut M10 75 BUEIERE M10 1
19 601831 Hex head bolt M10X25 HPIS B M10X25 1
20 622061 Hex thin nut M10 7N R RE M10 1
21 631041 Plain washer 6 T 6 4
22 632031 Plain L washer 6 RSP 6 4
23 601451 Hex head bolt M6X20 HETS A IRRE MEX20 4
24 620041 Hex lock nut M6 7S K IBEE M6 4
25 613321 Hex socket set screw M6X8 M E MBX8 1
26 613341 Hex socket set screw M6X12 WS E MBX12 2
27 614241 Hex socket head cap screw M6X16 WS A A SR ERET M6X16 4
28 633031 Plain XL washer 8 R 8 1




BRUSH CONTROL&STEERING ASM 0 5

Bl 2 1) B B 1 K




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300451 Steering prop B [ A 1 29 640131 Pin SP8X16 40 SP8X16 1
2 300501 Support P& 1 30 360241 Spring Gk 1
3 570071 Steering wheel WGk 1 31 840711 Operation decal PR R 1
4 400351 Bushing eSS 2 32 621051 Hex nut M8 INFIIEEE M8 4
5 622111 Hex thin nut M24X2.0 NFTEIERE M24X2.0 2 33 616411 Hex socket button head screw M8X16 | P /#1751 sk #24] M8X16 4
6 660031 Bushing £ 4 34 632041 Plain L washer 8 I8 8 4
7 410221 Axle Bl 2 35 616451 Hex socket button head screw M8X35 | Py /5 £~ & sk 24T M8X35 2
8 330311 Lever BAERT 2 36 610071 CR pan head screw M3X20 7 LIZET M3X20 6
9 330301 Lever BEAEAT 2 37 630011 Spring lock washer 3 RT3 6
10 570031 Knob T 2 38 631011 Plain washer 3 P 3 6
11 430301 Stud bolt e 1 39 600421 Cup head square neck bolt M8X20 e 17 3k 7 B RS M8X20 4
12 430331 Stud bolt WA 1 40 631051 Plain washer 8 P8 13
13 540151 Lift cable e ACL e 1 41 620051 Hex lock nut M8 7S I8 BE M8 6
14 540101 Lift cable TRFANE 1 42 630051 Spring lock washer 8 T8 3
15 730201 Microswitch MBI R 3 43 601651 Hex head bolt M8X35 HEIS AR MBX35 1
16 330281 Brake pedal R ZEFER 1 44 601701 Hex head bolt M8X60 HR7S F A MBX60 1
17 310511 Brake lever RIZEFH 1 45 601661 Hex head bolt M8X40 HEIS AR MBX40 1
18 250431 Sheath e 1 46 622051 Hex thin nut M8 7N F B RE M8 4
19 660111 Bearing mount B PFL205 4 47 601451 Hex head bolt M6X20 HR7S F A M6X20 1
20 660121 Bearing SB205 & SB205 2 48 630041 Spring lock washer 6 L 6 1
21 410301 Steering shaft % [ il 1 49 633021 Plain XL washer 6 R 6 1
22 210521 Plastic collar T} 2 50 630031 Spring lock washer 5 KD 1
23 220401 Bellows REE 1 51 614021 Hex socket head cap screw M5X10 7S A R A SL 2% M5X10 1
24 670131 Chain 06B VR T 06B 1 52 617071 CR pan head tapping screw ST3.5X13 ||k E BI24] ST3.5X13 2
25 330291 Plate JEAR 3
26 360261 Spring S 1
27 211791 Cover =T 1
28 640121 Fork G8X16 Y EHEk G8X16 1




e A SR FILTER ASM




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300691 Filter box I e AR 1 29 612341 CR raised CTSK screw M5X12 2Rk AT M5X12 8
2 300611 Filter support SO 1 30 612351 CR raised CTSK screw M5X16 APk I24T M5X16 11
3 500071 Filter i e s 1 31 610371 CR pan head screw M5X25 TR IRET M5X25 3
4 310681 Support ! 2 32 623011 Hex nut with flange M5 VR THEEE M5 2
5 700291 Vibration motor PR AL 1 33 631041 Plain washer 6 P4 6 12
6 230221 Gasket TRt £ 1 34 632031 Plain L washer 6 K 6 2
7 230231 Gasket Ttk 1 35 601441 Hex head bolt M6X16 HIINFIRHE MBX16 8
8 200261 Tank K 1 36 631021 Plain washer 4 P4 8
9 200251 Cover % 1 37 610191 CR pan head screw M4X10 T AR IRET M4AX10 4
10 300881 Support T 1 38 620021 Hex lock nut M4 NABSKIERE M4 4
11 300761 Support S 1 39 617141 CR pan head tapping screw ST4.2X16 |14k HBUZ4T ST4.2X16 4
12 310771 Support P 1 40 632041 Plain L washer 8 N 8
13 230301 Gasket B it A 1 41 630051 Spring lock-washer 8 T 8 8
14 230311 Gasket TSk 1 42 601621 Hex head bolt M8X20 SRS B R MBX20 8
15 520041 Hinge il 2 43 630021 Spring lock washer 4 A 4 4
16 330351 Washer o 1 44 610201 CR pan head screw M4X12 TS IBET MAX12 4
17 430351 Magnet Wik 1 45 630041 Spring lock washer 6 B 2
18 210571 Strain relief i 1
19 310641 Support 4 1
20 520061 Hinge B 1
21 520051 Hinge B 2
22 230251 Gasket ok 2
23 211371 Dust cover By 2B 5 7
24 210261 Plastic washer Lzp SR 11
25 840531 Caution BIRIREE 1
26 619011 Hex head bolt M6X150 HEIS A IRRE MEX150 4
27 620041 Hex lock nut M6 N ABURIEEE M6 10
28 611201 CR CTSK head screw M4X12 T UK IRET MAX12 2




iR o SUCTION ASM




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 310611 Support S 1 29 601431 Hex head bolt M6X12 AN IR MB6X12 6
2 410241 Axle h 1 30 610221 CR pan head screw M4X20 A RIBET MAX20 3
3 660041 Deep groove ball bearing 6202 TRIIRN7K 6202 2 31 621021 Hex nut M4 NAIER M4 3
4 440101 Fan R 1
5 440081 Pulley gttt 1
6 700271 Motor AL 1
7 330441 Motor support FALSC 4 1
8 400421 Bushing = 1
9 400431 Bushing = 1
10 440091 Pulley i 1
11 670091 Belt ki 1
12 300741 Cover BT 1
13 310631 Fuse support (5[ 22 57 B8 1
14 730171 Circuit Breaker 7A TR 2% 7TA 1
15 730161 Circuit Breaker 25A 1B % 2% 25A 2
16 750073 Connector i HE 1
17 640161 Plain parallel key 5X20 P4 5X20 1
18 631041 Plain washer 6 T 6 12
19 630041 Spring lock washer 6 6 16
20 601451 Hex head bolt M6X20 HETS IR R MEX20 10
21 633021 Plain XL washer 6 KR 6 1
22 632041 Plain L washer 8 IR 8 6
23 630051 Spring lock washer 8 R 8 4
24 601621 Hex head bolt M8X20 HETS IR MBX20 7
25 631051 Plain washer 8 P8 3
26 620051 Hex lock nut M8 7S AR IBBE M8 3
27 633031 Plain XL washer 8 R 8 1
28 632031 Plain L washer 6 IR 6 3




TANK ASM




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 200271 Tank IKFG 1 29 610331 CR pan head screw M5X10 +F A SLIB4T M5X10 8
2 200281 Tank KA 1 30 612361 CR raised CTSK screw M5X20 APk IRAET M5X20 2
3 520021 Hinge ST 2 31 612351 CR raised CTSK screw M5X16 T+ Pk IRAET MEX16 3
4 330491 Guard itk 1 32 612381 CR raised CTSK screw M5X30 2Pk I24T M5X30 2
5 230281 Deadening WL 1 33 612341 CR raised CTSK screw M5X12 2Pk 24T MEX12 3
6 230181 Seat R 1 34 617081 CR pan head tapping screw ST3.5X16 |14k H BUIZ4T ST3.5X16 3
7 730211 Seat switch R IR 1 35 615251 Hex socket CTSK head screw M6X20 | /5 AT LIZ4T M6X20 8
8 260141 Cover =T 1 36 631031 Plain washer 5 FiL 5 8
9 770041 Winking light AEAT 1 37 630031 Spring lock washer 5 HERS 8
10 210241 Plastic washer J7Ep S 4 38 610351 CR pan head screw M5X16 AL IBET MEX16 4
11 310661 Prop ST 1 39 610371 CR pan head screw M5X25 AR IBET MEX25 4
12 330501 Bumper support Rl 2 40 617611 CR CTSK hd tapping screw ST4.8X16 | +FUik HBUIE4LT ST4.8X16 | 12
13 330511 Bumper support 27 sy an 2
14 410251 Axle i 4
15 211361 Bumper wheel Sk i 4
16 330411 Guard EELT 2
17 210261 Plastic washer LSRR 22
18 760331 Charger WTDC24V30A FEHLA WTDC24V30A 1
19 330401 Charger support T HL PSS 4 1
20 210041 Plastic spacer YR 4
21 211101 Plastic mount FLt [ 5 8
22 621051 Hex nut M8 INFIUERE M8 2
23 601651 Hex head bolt M8X35 HPTS H IR R MBX35 6
24 615421 Hex socket CTSK head screw M8X20 | /5T LIZ4T M8X20 8
25 631051 Plain washer 8 FHo8 6
26 630051 Spring lock washer 8 WL 8 10
27 601621 Hex head bolt M8X20 HPTS A IR R MBX20 6
28 632041 Plain L washer 8 IR 8 4




HOPPER ASM

B3 K




FHBE R (PARTS LIST)

Tornado 700B

WES ki85 BRI g || WES ki8] BRI g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300701 Hopper B 1
2 350071 Handle EE 1
3 310621 Support R 1
4 230071 Handle grip FiE 2
5 550011 Wheel ®T 2
6 230211 Gasket B 2% 1
7 520081 Clamp 740 1
8 840521 Caution ORI 1
9 631071 Plain washer 12 P12 6
10 620071 Hex lock nut M12 7S BRI EE M12 2
11 602101 Hex head bolt M12X65 SETNFiREE M12X65 2
12 601481 Hex head bolt M6X35 SN FIRE MBX35 6
13 631041 Plain washer 6 P 6 6
14 632031 Plain L washer 6 Kk 6 6
15 620041 Hex lock nut M6 INH PR IRBE M6 6
16 601621 Hex head bolt M8X20 SR H IR R MBX20 4
17 631051 Plain washer 8 P8 6
18 632041 Plain L washer 8 fnkrik 8 8
19 620051 Hex lock nut M8 7N F Bl I8 RE M8 6
20 616441 Hex socket button head screw M8X30 | P9/ £ [F sk #24] M8X30 2
21 621051 Hex nut M8 INFIEEE M8 2




ELECTRIC COMPONENTS ASM

FHL 2 ik




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 310471 Support S 1 29 210261 Plastic washer I o} £ 6
2 311231 Instrument board &I 1 30 612381 CR raised CTSK screw M5X30 +F APk 84T M5X30 6
3 720041 Speed controller(7CH4Q90M) T 4% 4] 4% (7CHAQO0M) 1 31 610211 CR pan head screw M4X16 TSk IBET MAX16 4
4 710061 Relay gk 2R 1 32 631021 Plain washer 4 P4 16
5 720051 Hourmeter R 1 33 630021 Spring lock washer 4 4 6
6 730111 Key Switch FRLIF R 1 34 610221 CR pan head screw M4X20 TR IRET MAX20 2
7 250711 Dust cover 5 2k 1 35 610331 CR pan head screw M5X10 +F 5 3L UEET M5X10 2
8 730191 Fuse 80A FRI: 22 80A 1 36 612351 CR raised CTSK screw M5X16 F7 2 PR IR4AT MEX16 2
9 211091 Fuse mount R[5 2 [ 5 R 1 37 601661 Hex head bolt M8X40 HETS A IR R MBX40 2
10 430381 Hex thin nut M8 7N H HERE MB(H) 2 38 622051 Hex thin nut M8 N FEERE M8 2
11 430391 Plain washer 8 S8 (4) 8 39 621051 Hex nut M8 INFIERE M8 2
12 770051 Park indicator SEEFRRAT 1 40 630051 Spring lock washer 8 WL 8 3
13 730141 Circuit Breaker 3A 7% 25 3A 2 41 612191 CR raised CTSK screw M4X10 APk IBE] M4AX10 12
14 730181 Circuit Breaker 15A 7% 35 15A 2 42 601241 Hex head bolt M5X16 HRIS F i8S M5X16 1
15 310541 Baffle REAR 1 43 631031 Plain washer 5 P 5 3
16 730391 Rocker Switch TR 1 44 623011 Hex nut with flange M5 VE2ZTHERE M5 7
17 730381 Rocker Switch ABIT K 1 45 601261 Hex head bolt M5X25 HPIS F I8 A% MEX25 1
18 730371 Rocker Switch ASBIT K 1 46 601211 Hex head bolt M5X8 HE7N F B M5X8 1
19 710171 Relay gk H 2% 5 47 630031 Spring lock washer 5 5 1
20 710181 Horn I ey 5% 1 48 613221 Hex socket set screw M5X20 7S A %5 M5X20 1
21 211071 Plastic spacer IE g} 2 49 610021 CR pan head screw M3X6 Sk IRE] M3X6 2
22 730231 Switch PAPS 1 50 631011 Plain washer 3 SR 3 2
23 210531 Insulator #is% T 1 51 630011 Spring lock washer 3 R 3 2
24 200161 Instrument prop R 1 52 621011 Hex nut M3 INFIERE M3 2
25 200151 Door [THR 1 53 631051 Plain washer 8 ik g 1
26 400371 Bushing = 2 54 620021 Hex lock nut M4 N SRR M4 10
27 430351 Magnet Tk 1 55 611201 CR CTSK head screw M4X12 UK IBET M4AX12 2

28 330351 Washer £y 1




2 14 GENERAL ASM

13" =
/

NS ;
// |
ol

//// \‘\\\bé\\ N

W - aNe—

1 NS
) "u '7\'2\

11



FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300541 Battery tray RN L e A 1 29 601621 Hex head bolt M8X20 AN FIERE M8X20 3
2 211281 Plastic plate IHRMR 1 30 615411 Hex socket CTSK head screw M8X16 | /S AT LIZ4T M8X16 1
3 260131 Cover S 1 31 612341 CR raised CTSK screw M5X12 7Pk 84T M5X12 2
4 260121 Cover =T 1 32 632021 Plain L washer 5 i 5 2
5 260111 Cover =T 1 33 630031 Spring lock washer 5 5 2
6 211451 Wing stud BILAERE 6 34 601221 Hex head bolt M5X10 Hh7S IR M5X10 2
7 330771 Bottom plate JERHR 1
8 330391 Bottom plate JERHR 1
9 260171 Bottom plate JERHR 1
10 260101 Bottom plate JERHR 1
11 720091 ACC pedal pilipeir 1
12 250491 Dustproof Bl 22 R 1
13 210261 Plastic washer PEp SRR 11
14 840681 Decal PR 1
15 840101 Decal bR 1
16 840421 Decal bR 1
17 840431 Decal bR 1
18 840341 Decal bR 1
19 840351 Decal bR 1
20 840451 Label Fr% 2
21 632031 Plain L washer 6 InR-F# 6 6
22 615521 Hex socket CTSK head screw M8X70 | /N fvikiZ4] M8X70 2
23 632041 Plain L washer 8 noRFk 8 2
24 620051 Hex lock nut M8 7S AR IBBE M8 2
25 612351 CR raised CTSK screw M5X16 F 72 PR IR4AT ME5X16 3
26 612361 CR raised CTSK screw M5X20 F 72 PR IR4AT M5X20 4
27 631051 Plain washer 8 Fo8 3
28 630051 Spring lock washer 8 ik ] 3




77 A oK

SPLASH GUARD ASM

12



FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 310731 Support s 1
2 250541 Guard iR 1
3 210261 Plastic washer T} £ 10
4 612351 CR raised CTSK screw M5X16 TPk IRET MEX16 10
5 623011 Hex nut with flange M5 NFVE 2T EEE M5 10




JE TR S (PT 3

LEFT SIDE BRUSH ASM(optional)

13




FHBE R (PARTS LIST)

Tornado 700B

WES ki85 BRI g || WES ki8] BRI g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 300671 Support SR 1
2 300651 Support s 1
3 700301 Gear motor Vit B 1
4 420071 Flange Vh 1
5 360291 Spring SRR 1
6 330561 Special washer FERR R 1
7 430441 Stud R 1
8 400461 Bushing = 4
9 210431 Wing nut M8 HRIBIERE M8 1
10 211411 Side brush eub | 1
11 640171 Plain parallel key 5X25 P 5X25 1
12 640181 Plain parallel key 5X30 P8t 5X30 1
13 632051 Plain L washer 10 TR 10 2
14 601841 Hex head bolt M10X30 AR FIREE M10X30 1
15 620061 Hex lock nut M10 N AR IR RE M10 1
16 601831 Hex head bolt M10X25 HE7S AR M10X25 1
17 622061 Hex thin nut M10 7N TR RE M10 1
18 631041 Plain washer 6 FH6 4
19 632031 Plain L washer 6 IR P 6 4
20 601451 Hex head bolt M6X20 HIINFIERE MBX20 4
21 620041 Hex lock nut M6 75 F R IE T M6 4
22 613341 Hex socket set screw M6X12 7S AEE M6X12 2
23 614241 Hex socket head cap screw M6X16 7S A SLIE4T M6X16 4
24 633031 Plain XL washer 8 FERPE 8 1
25 630051 Spring lock washer 8 W8 1
26 601621 Hex head bolt M8X20 SN FIERE MBX20 1




S

4

5

1>

Ik

PUMP ASM




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G HE
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 310691 Support Ea. 2 29 650091 O-ring 19X2.65 OJ¥ & 19X2.65 1
2 530191 Nozzle ) 2 30 650061 O-ring 10X2.65 OJ¥ [ 10X2.65 1
3 530181 Nipple G1/8 3k GU/8 2 31 650101 O-ring 30X3.55 OEJE 30X3.55 1
4 700281 Pump DC24V £ DC24V 1 32 631041 Plain washer 6 Ti6 8
5 530171 Distributor fitting =iEHk 1 33 630041 Spring lock washer 6 T 6 8
6 530221 Nipple 3 1 34 601431 Hex head bolt M6X12 HAFS IR MEX12 2
7 530141 Fitting Barbed G3/8 3k G3/8 5 35 601451 Hex head bolt M6X20 HR7S H B M6X20 6
8 310701 Support pa. 1 36 632011 Plain L washer 4 P 4 4
9 310711 Suppot o 1 37 610221 CR pan head screw M4X20 AR IBET MAX20 4
10 500061 Filter R 1
11 310721 Support P& 1
12 730141 Circuit Breaker 3A 7% 2% 3A 1
13 730381 Rocker Switch AHZAP S 1
14 530201 Fitting Barbed G1/2 ¥k G112 1
15 530081 Nipple B3k 1
16 220351 Pipe K 2
17 220361 Pipe KE 1
18 220381 Pipe K 1
19 220371 Pipe KE 1
20 220391 Pipe KE 1
21 210571 Strain relief G s 1
22 211471 Plug B3k 1
23 250521 Plug asm sESLA 1 1
24 530211 Nipple 23 1
25 360321 Spring B 1
26 250531 Plug Hisk 1
27 530111 Nipple G1/2 ¥k G112 1
28 840581 Label Fss 1




15

ROOF ASM(optional)

THUM 8 il (RT3



FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.

1 350061 Support SR 1

2 300711 Column SRR 1

3 300721 Column SR 1

4 260151 Plastic roof R} TR 1

5 230261 Deadening ERER R 1

6 211351 Spacer Lrzp N 8

7 210261 Plastic washer PSR 10

8 632041 Plain L washer 8 IR 8 8

9 630051 Spring lock washer 8 ik ] 4

10 601761 Hex head bolt M8X90 HPTS A IR R MBX90 4

11 632031 Plain L washer 6 I8 6 12

12 601501 Hex head bolt M6X45 HETS A IR R MEX45 6

13 620041 Hex lock nut M6 N EIE R M6 6

14 600441 Cup head square neck bolt M8X30 e 15 3k 77 B AR MB8X30 4

15 620051 Hex lock nut M8 7S AR IREE M8 4

16 612361 CR raised CTSK screw M5X20 F 2 PR IR4AT M5X20 10




16

BATTERY ASM

& it




FHBE R (PARTS LIST)

Tornado 700B

BES 45 2R G ¥E ||\ THS 45 2R G g
ITEM | PART NUMBER DESCRIPTION QTY. ITEM | PART NUMBER DESCRIPTION QTY.
1 760031 Battery 3-EVF-200 itk 3-EVF-200 4
2 740111 Power Connect a2k 1
3 740131 Power Connect LR 1
4 740081 Battery bridge cable R 3
5 211761 Dripcover Wi 7K 5 4
6 211762 Dripcover B 7K 75 4
7 631051 Plain washer 8 o8 8
8 630051 Spring lock washer 8 iR 8 8
9 601611 Hex head bolt M8X16 HPTSAIRRE MBX16 8




	Brush roll ASM
	Frame ASM (2)
	Traction ASM
	Right side brush ASM
	Brush control and steering ASM
	Filter ASM
	Suction ASM
	Tank ASM
	Hopper ASM
	Electric components ASM
	General ASM (2)
	Splash guard ASM
	Left side brush ASM(optional)
	Pump ASM(optional)
	Roof ASM(optional)
	Battery ASM



